
 57

3. MATERIALS AND METHODS 
 
3.1 Research project location and experimental units 
 
 The experimental work was mostly carried out at the Research Station on 

Wastewater Treatment and Reuse located in Ginebra town, Valle del Cauca region in 

Southwest Colombia. This station is run under a cooperative agreement between 

Universidad del Valle-Instituto Cinara and the regional Water and Sewerage Company, 

ACUAVALLE S.A ESP. One of the full-scale dispersion experiments was also carried 

out at the WSP system of Toro town located on the north of the region. Figure 3.1 

shows the general location of the sites where the current research was conducted. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 3.1 Location of research project. 

 
The research station at Ginebra is located at the Wastewater Treatment Plant 

(WWTP) of the town and consists of a full-scale anaerobic pond followed by a 

secondary facultative pond. The general layout and features of the research station�s 

infrastructure are displayed in Figure 3.2 and Table 3.1. 

Cali?

Toro 

Cali 



 58

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 3.2 Layout of the research station at Ginebra, Colombia. 
 

Table 3.1 General features of experimental units at Ginebra research station. 
 

System Scale Flow 
(m3/d) 

HRT 
(d) 

BOD rem. 
(%) 

TSS rem. 
(%) 

FC rem.
Log 

Anaerobic pond (AP) Full 864 2.0 65.0 69.0 1 
Facultative pond (FP) Full 1728 7.0 35.0-45.0 30.0 1-2 
Maturation pond (MP) Pilot 864 3.0 20.0 20.0 2-3 
UASB reactor Full 864 0.3 70.0-75.0 65.0-75.0 < 1 
Duckweed pond Pilot 17.3 12-15 75.0-80.0 80.0-90.0 N.A 
Modified pilot APs Pilot 86.4 0.7-1.0 75.0-80.0 80.0-90.0 1 
Septic tank Pilot 1.7 0.5 40.0 40.0 N.A 
Up flow anaerobic filter Pilot 1.7 0.5 40.0-50.0 40.0 N.A 
Constructed wetland Pilot 1.7 0.4-2.0 30.0 33.0 N.A 
RBC* Pilot 8.6 0.3 80.0 90.0 < 1 

*  Includes an in-built settling compartment. N.A: Data not available. 
 

 Half of the total influent flow goes directly to the AP (i.e. 10-12 l/s) and the 

remaining half is split into the UASB (i.e. 9.0-10.0 l/s) and the pilot-scale units (i.e. 2.0-

3.0 l/s). Data on trickling filter performance are not provided in the above table as this 

unit has only been recently commissioned. The wastewaters at the Ginebra and Toro 

sites are purely domestic in origin as these are two small municipalities, which are 

1

2 3

456

89

10 11

1213

14

1. Lab facilities 14. Pumping station

Pilot scale units Full scale units

2. Packed plant 8.  UASB reactor
3. RBC 9.  Sludge drying beds
4. Septic Tank 10. Anaerobic pond
5. Anaerobic filter 11. Facultative pond
6. Wetland 12. Duckweed/Maturation pond
7. Trickling filter 13. Modified anaerobic ponds

7

Access road and parking area



 59

mainly residential with some agricultural activity. There is no industrial activity in any 

of the towns. 

 

3.1.1 Full-scale anaerobic ponds 
 
 The first part of the research was developed in the full-scale APs at Ginebra and 

Toro sites. Table 3.2 shows ponds dimensions and design parameters and Figures 3.3 

and 3.4 present pictures of both APs. The AP at Ginebra received wastewater after 

preliminary treatment (i.e. screening and grit removal), whilst Toro pond received 

sewage after screening only. 

 
Table 3.2 Dimensions and design parameters of the APs at Ginebra and Toro. 
 

Design criteria Ginebra Toro 
Design period (years) 10 10 
Population equivalent 9000 9650 
Design flow (l/s) 19.9 25.6 
Hydraulic retention time (h) 48.0 48.0 
Volumetric organic load (kg BOD5/m3d) 0.12 0.12 
Raw wastewater BOD5 (mg/l) 235 235 
Dimensions at mid depth (m)  (L:W) 42 : 17 32 : 29 
Dimensions at the top (m)  (L:W) 52 : 26 40 : 37 
Length to breadth ratio:  (L:W) 2 : 1 1.1:1 
Effective depth (m) 4.0 3.5 
Reactor volume (m3) 3437 4468 

Inlet-outlet arrangement 
Positioned half width 
(In) submerged PVC pipe 
(Out) surface channel 
In-out aligned 

Positioned adjacent corners 
(In) surface channel 
(Out) surface channel 
In-out aligned 

 
Source:  ACUAVALLE SA ESP (1994). 
 
 

 

 

 

 

 

 

 

 

 

 
Figure 3.3 Aerial view of the AP at Ginebra. 

In 
Out 



 60

 

 

 

 

 

 

 

 

 

 
Figure 3.4 The AP at Toro. 
 

3.1.2 Full-scale UASB reactor 
 
 The second part of the research was carried out on the full-scale UASB reactor 

recently constructed at that time in the station. Table 3.3 and Figure 3.5 show the main 

features of the reactor. The UASB received preliminary treated wastewater. 

 
Table 3.3 Design criteria and dimensions of the UASB reactor. 
 

Parameter Value 
Design period (years) 20 
Design flows (l/s), average / maximum 10.8 / 19.4 
Hydraulic retention time (h), average / minimum 7.1 / 3.9 
Volumetric organic load (kg BOD5/m3-d), average / max. 0.71 / 1.29 
Raw wastewater BOD5 (mg/l) 209 
Total depth / water depth (m) 4.3 / 4.0 
Length / width (m) and [number of feeding points] 9.55 / 7.20 [24] 
Total volume / effective volume (m3) 295.7 / 275 

 
Source:  ACUAVALLE SA ESP (1994). 

 
Figure 3.5 Aerial view of the UASB reactor at the Ginebra research station. 

Out

In



 61

3.1.3 Pilot scale anaerobic ponds 
 
 The last experimental part of the research was carried out on three pilot-scale 

APs constructed adjacent to the full-scale AP at Ginebra (see Figure 3.2, No. 13). These 

pilot APs received preliminary treated wastewater. Table 3.4 and Figure 3.6 display the 

main characteristics of these experimental units where inlet-outlet arrangements and 

geometric shape were designed as recommended by Mara et al. (1992). Notice that 

some geometric features in AP2 changed depending on the experiment carried out. 

These changes in dimensions will be explained in the following section. 

 
Table 3.4 Dimensions of the pilot APs and operation mode for both experiments. 
 

Ponds Geometric features 
AP1 AP2 AP3 

Length (m)   [Top/Bottom] 11.30/8.70 11.30/8.60 11.30/8.40 
Width (m)   [Top/Bottom] 5.70/4.20 5.31/5.31 5.70/4.20 
Water depth (m) 1.70 1.70/3.20* 1.70 
Free board (m) 0.20 0.20 0.20 
Effective volume (m3) 88.4 91.0/104.0 * 82.0 

*  Values including the mixing pit provided for the second experiment. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.6 Schematic representation of the pilot-scale APs. 

AP1 AP2 AP3 

Q = 6.0 l/s 
 φ = 100 mm (4�) [Two parallel lines from raw sewage chamber] 

Q = 2.0 l/s, φ = 100 mm (4�) Q = 2.0 l/s, φ = 100 mm (4�) 

Q = 2.0  l/s, φ = 100 mm (4�) 

Outlets pipes 
 φ = 100 mm (4�) 
 Q = 2.0 l/s each PVC pipe (effluents collection) 

Q = 6.0 l/s, φ = 150 mm (6�) To facultative pond 



 62

3.2 Experiments carried out 
 

3.2.1 Full-scale experiments 
 
 Full-scale experiments were carried out first in the APs at Ginebra and Toro and 

secondly in the UASB reactor at Ginebra. A CFD modelling study of the AP at Ginebra 

was also carried out. Table 3.5 summarises the main aspects of these experimental 

activities. 

 
Table 3.5 Description of full-scale experiments. 
 

Description Experimental 
unit 

Number 
of runs Period 

Hydrodynamic study of full-scale APs Ginebra / Toro 3 / 2 04/98-10/98, 09-99 

CFD modelling of APs AP at Ginebra 12 08/00-09/01 

Start-up of UASB reactor UASB at Ginebra 1 08/98-11/98 

Hydrodynamic study of UASB reactor UASB at Ginebra 4 08/99-12/99 

 

 Hydrodynamic study of full-scale APs. These experiments were aimed at finding 

out the hydrodynamic behaviour of two-full scale APs and its likely correlation with 

sludge accumulation (Ginebra AP) and incorrect inlet-outlet positioning (Toro AP). At 

the time of the fieldwork, the AP at Ginebra had been continuously working for five 

years and had a considerable degree of sludge accumulation (53 percent of its total 

volume). The AP at Toro had been working for nearly three years and had a lower 

degree of sludge accumulation (31 percent of its total volume). 

 [Li+] was the tracer used in the dispersion studies carried out in both APs. This 